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History of this test report

Report No. Version Description Issue Date
FR101349B 01 Initial issue of report Nov. 30, 2021
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SPORTON LAB.

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.407(a) Maximum Conducted Output Power Pass -
0.54 dB
3.2 15.407(b) Unwanted Emissions Pass under the limit at
5377.920 MHz
3.3 léig(;?a) Antenna Requirement Pass -

Note: The test plan for power and radiated spurious emission measurement are designated by
manufacturer as worst case for Test Lab. measurement. Then, all test cases are performed, based

on the worst power measured by Test Lab, and reported accordingly.

Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the

regulation limits or requirements declared by manufacturers.

Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer

who shall take full responsibility for the authenticity.

Reviewed by: Sheng Kuo
Report Producer: Amy Chen
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FCC RADIO TEST REPORT Report No. : FR101349B

1 General Description

1.1 Product Feature of Equipment Under Test
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax and Wi-Fi 5GHz 802.11a/n/ac/ax
Product Feature

Sample 1 EUT with Host 1

Sample 2 EUT with Host 2
WLAN:

Antenna Type <Main>: PIFA Antenna
<Aux.>: PIFA Antenna
Bluetooth: PIFA Antenna

The product was installed into Portable Computer (Brand Name: DELL, Model Name: P161G) during
test, and the host information was recorded in the following table.

Host Information
Host 1 Host with WNC Antenna
Host 2 Host with Hong-Bo Antenna
Antenna Information
Manufacturer [WNC
Antenna Type |PIFA Antenna PIFA Antenna
Part number 81EABJ15.G49 81EABJ15.G50
Antenna 1 Main Antenna : Aux. Antenna :
Peak gain (dBi) WLAN(5GHz Band 1): 1.96 |WLAN(5GHz Band 1): 2.54
WLAN(5GHz Band 2): 2.06 |WLAN(5GHz Band 2): 1.72
WLAN(5GHz Band 3): 2.59 |WLAN(5GHz Band 3): 1.24
NB Mode
Manufacturer |Hong-Bo
Antenna Type |PIFA Antenna PIFA Antenna
Part number 260-29100 260-29101
Antenna 2 Main Antenna : Aux. Antenna :
Peak gain (dBi) WLAN(5GHz Band 1): 1.96 |WLAN(5GHz Band 1): 2.54
WLAN(5GHz Band 2): 2.06 |WLAN(5GHz Band 2): 1.72
WLAN(5GHz Band 3): 2.59 |WLAN(5GHz Band 3): 1.24
Manufacturer [WNC
Antenna Type [PIFA Antenna PIFA Antenna
Part number 81EABJ15.G49 81EABJ15.G50
Antenna 1 Main Antenna : Aux. Antenna :
Peak gain (dBi) WLAN(5GHz Band 1): -2.31 |WLAN(5GHz Band 1): 0.73
WLAN(5GHz Band 2): -1.57 |WLAN(5GHz Band 2): 1.08
WLAN(5GHz Band 3): 0.25 |[WLAN(5GHz Band 3): 0.77
TB Mode
Manufacturer |Hong-Bo
Antenna Type [PIFA Antenna PIFA Antenna
Part number 260-29100 260-29101
Antenna 2 Main Antenna : Aux. Antenna :
Peak gain (dBi) WLAN(5GHz Band 1): -2.31 [WLAN(5GHz Band 1): 0.73
WLAN(5GHz Band 2): -1.57 [WLAN(5GHz Band 2): 1.08
WLAN(5GHz Band 3): 0.25 |WLAN(5GHz Band 3): 0.77
Remark:

1. The above EUT's information is declared by manufacturer. Please refer to Comments and
Explanations in report summary.
2. All the tests were performed with “WNC Antenna”.
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, 03CH11-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any

modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation
emission (1 GHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is
lower). For radiated measurement, the measured emission level of the EUT was maximized by rotating
the EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis
(X: flat, Y: portrait, Z: landscape) and Notebook Type, and adjusting the measurement antenna

orientation, following C63.10 exploratory test procedures and find X plane as worst plane.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (Mqu) Channel (Ml-?z)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
Frequency Band Channel (Mqu) Channel (Ml-?z)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62+ 5310
Band 2
(U-NII-24) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-NII-2C)
108 5540 136 5680
110* 5550 140 5700
Frequency Band Channel Freg.
quency (MH2)
5150-5350 MHz 50@ 5250
5470-5725 MHz 114° 5570
TEL : 886-3-327-0868 Page Number 1 70f19
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.
2. The above Frequency and Channel with " are 802.11ac VHT80 and 802.11ax HESO.

3. The above Frequency and Channel with "@ are 802.11ac VHT160 and 802.11ax HE160.
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2.2 Test Mode

The final test modes consider the modulation and the worst data rates as shown in the table

below.
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHTS80 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
802.11ax HE160 MCSO0
<Chain 0>
Band | : 5150-5250 MHz
Ch. #
802.11a 802.11ax HE20
L Low 36 36
Middle - -
H High - -
Band | : 5150-5250 MHz
Ch. #
802.11ax HE40 802.11ax HE80
L Low 38 -
Middle - 42
H High - -
5150-5350 MHz
BW160
802.11ax HE160
Ch. # 50
TEL : 886-3-327-0868 Page Number :90f19
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<Chain 1>
Band Il : 5250-5350 MHz Band IIl : 5470-5725MHz
cn-# 802.11a 802.11a
L Low - 100
Middle - -
H | High 64 140
Band Il : 5250-5350 MHz Band IIl : 5470-5725MHz
ch.# 802.11ax HE20 802.11ax HE20
L Low - 100
Middle - -
H High 64 140
Band Il : 5250-5350 MHz Band Il : 5470-5725MHz
ch.# 802.11ax HE40 802.11ax HE40
L Low - 102
Middle - -
H High 62 134
Band Il : 5250-5350 MHz Band Il : 5470-5725MHz
ch.# 802.11ax HE80 802.11ax HE80
L Low - 106
Middle 58 -
H | High - 122
5470-5725MHz
BW160
802.11ax HE160
Ch. # 114

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook

Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, pease refer to test mode configuration and setup photographs for each test iem.

2.4 Support Unit used in test configuration and system
Item |[Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord

1. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m N/A

2.5 EUT Operation Test Setup
The RF test items, utility “QRCT V4.0.00194.0” was installed in Host which was programmed in order to

make the EUT get into the engineering modes to provide channel selection, power level, data rate and
the application type and for continuous transmitting signals.

TEL : 886-3-327-0868 Page Number 1 11 of 19
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3 Test Result

3.1 Maximum Conducted Output Power Measurement

3.1.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.1.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4 Test Setup

[ 1 ] g

Power Meter Attenuator EUT

3.1.5 Test Result of Maximum Conducted Output Power

Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.2.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350

MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'é_ 1000000~/30P

N

MV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(2) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
2. The EUT is placed on a turntable with 1.5 meter for frequency above 1 GHz respectively above
ground.
3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.
4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal

polarization and vertical polarization of the antenna.

TEL : 886-3-327-0868 Page Number :150f 19
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5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

6. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

3.2.4 Test Setup
For radiated test above 1GHz
RX Antenna
9 R
: D{:—— 1-4m
1 |
I
|
LY
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
3.2.5 Test Result of Radiated Spurious at Band Edges
Please refer to Appendix B and C.
3.2.6 Duty Cycle

Please refer to Appendix D.

3.2.7 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.
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3.3 Antenna Requirements
3.3.1 Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.3.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etion Test Date Due Date Remark
Horn Antenna SCH;’\&RZB BBHA 9120 D |9120D-02114 | 1GHz ~ 18GHz | Aug. 04, 2021 '\,1\10(:’\'/_1286,22002215 Aug. 03, 2022 (Ogg‘:ii_o;\()
SH':ri(:'rfngom SCH;Y:?(RZB BBHA9170 00993 | 18GHz~40GHz | Nov. 27, 2020 '\"\103’\'/'1286122002215 Nov. 26, 2021 (oggﬂﬂiﬂv)
Preamplifier | Keysight 83017A MY53270080 | 1GHz~26.5GHz | Nov. 10, 2021 “’1103’9'1286122002215 Nov. 09, 2022 (ogg‘:ﬁi_o;\()
Preampiifier | Jet-Power |IPA0118-55-303| 120008990 | 1GHz-18GHz | Jun. 16, 2021 '\,'\10(:’\'/_1286,2200221; Jun. 15, 2022 (O?ngﬂi‘ff’;\()
Preamplifier | EMEC EM18G40G 060801 | 18GHz~40GHz | Jun. 22, 2021 “’1103’9'1286122002215 Jun. 21, 2022 (ogg‘:ﬁi_o;\()
iﬁg;;“;‘ Keysight N9O10A | MY54200486 | 10Hz~44GHz | Oct. 15, 2021 '\"\10(;’\'/_128672200221; Oct. 14, 2022 (o?gﬂﬁi?;v)
52’2;5:: Keysight | N9O3BA(MXE) | MY55420170 | 20MHz~8.4GHz | Jul. 15, 2021 “,1103’9.1286'2200221; Jul. 14, 2022 (oggﬂﬁm{)
Controller EMEC EM 1000 NIA taggn;zn?;;lr;st N/A ,\;103/9.1286,22002215 NA (o?gﬂﬂiﬂv)
AntennaMast| EMEC | AM-BS-4500-B N/A 1~4m N/A '\,'\lo(;’\'/.lzsé’zzoozzlf N/A (o§§ﬂf§i?ﬁv>
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A '\"\10(;’\'/_1286722002211" N/A (o?gﬂﬁiﬂv)
Software Audix | E36.2009-8-24 | RK-001053 N/A VA e e | A (o?gﬂﬂm{)
RF Cable EBE‘EE; SUCOFLEX 102| MY2859/2 | 30MHz-40GHz | Mar. 11, 2021 '\’110(;’\}_1286722002215 Mar. 10, 2022 (o?gﬂﬁi?;v)
RFCable | HOBER* |SUCOFLEX 104| MY9837/4PE |  30M-18G | Mar. 11, 2021 '\,'\10(;’\'/.128&22002211" Mar. 10, 2022 (o?gﬂﬂm{)
RF Cable EBEEE; SUCOFLEX 104 MY11681/4PE| 30MHz-18GHz | Mar. 11, 2021 “"\?3’\'/_128672200221; Mar. 10, 2022 (oggﬂﬁi?;v)
Filter Wainwright WOLI;gotOZ(C)JSlSSS SN11 1.53G Low Pass | Sep. 13, 2021 l\’l\loc:/\.l-1286722002211~ Sep. 12, 2022 (Oggﬁ:ﬂiﬂ]\()
Fiter | Wainwright \glo%yﬁb:oloo.gblg SN2 oz | may 25, 2021 [\ 25 220 way 24, 2022 (oiéﬂi‘m)
Filter Wainwright e\‘:\;gg)igsi)%%?ibss- SN3 6';2§sHéi|?;?h Sep. 13, 2021 '\,'\10(;’\'/.1286"2200221; Sep. 12, 2022 (oggﬂﬁiﬂv)
Hygrometer Testo 608-H1 34893241 N/A Mar. 01, 2021 oNZt\.L2029.72200221£ Feb. 28, 2022 (CTO,ESE_C,:?;;
Power Sensor | DARE rRPR3006W  [1O100ASNO somkz-6GHz |Dec. 16, 2020 | X°- 2% 2% pec. 15, 2021 (CTOSSSU_T:?(‘;
Power Meter |  Anritsu ML2495A 1036004 N/A Aug. 01, 2021 %‘3&_259’72200221; Jul. 31, 2022 E:Toggé‘_ﬁfg
Power Sensor | Anritsu MA2411B 1027253 |300MHz-40GHz | Aug. 01, 2021 | 0 %05 20| aul. 31, 2022 (CTOSSSU_T:?(‘;
Aig;;'er zgm‘;é‘ FSV40 101565 | 10Hz ~ 40GHz | Nov. 13, 2020 oN<(:)t\.l-202S,91220022“11~ Nov. 12, 2021 (CTOSS;_T;?;
S B & | e | EMswasse | swz00302 N/A mar. 17, 2021 | 0~ 2% 202 Mar. 16, 2022 (CTOJSS_C,:?(;
TEL : 886-3-327-0868 Page Number : 18 0f 19
FAX : 886-3-327-0855 Issue Date : Nov. 30, 2021
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101




samons. FCC RADIO TEST REPORT Report No. : FR101349B
5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)
Measuring Uncertainty for a Level of Confidence 54dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)
Measuring Uncertainty for a Level of Confidence 59dB
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-0868 Page Number 119 0f 19
FAX : 886-3-327-0855 Issue Date : Nov. 30, 2021
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101




Appendix A. Test Result of Conducted Test Items

Report Number : FR101349B

Test Engineer:

Hank Hsu

Temperature:

21~25

°C

Test Date:

2021/10/22~2021/11/9

Relative Humidity:

51~54

%

Remark: For Conducted Test Items, Ant. 1 means Chain 0 (Aux.) and Ant. 2 means Chain 1 (Main).
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Report Number : FR101349B

TEST RESULTS DATA
Average Power Table

FCC Band | single antenna
Average FCC
Data e, Conducted ConducFqu DG_ .
Mod. Rate N1 CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2
1la |6Mbps| 1| 36 5180 | 12.20 | 12.40 24.00 | 24.00 | 2.54 | 2.06 Pass
1la |6Mbps| 1| 44 | 5220 |12.30 |12.30 24.00 | 24.00 | 2.54 | 2.06 Pass
1la |6Mbps| 1| 48 5240 | 12.20 | 12.30 24.00 | 24.00 | 2.54 | 2.06 Pass
HT20 |[MCSO| 1| 36 5180 | 12.00 | 12.20 24.00 | 24.00 | 2.54 | 2.06 Pass
HT20 |[MCSO| 1| 44 | 5220 |12.00 |12.10 24.00 | 24.00 | 2.54 | 2.06 Pass
HT20 |[MCSO| 1| 48 5240 | 12.30 | 12.00 24.00 | 24.00 | 2.54 | 2.06 Pass
HT40 |[MCSO| 1| 38 5190 | 12.40 | 12.00 24.00 | 24.00 | 2.54 | 2.06 Pass
HT40 |[MCSO| 1| 46 5230 | 12.40 | 12.10 24.00 | 24.00 | 2.54 | 2.06 Pass
VHT20| MCSO| 1| 36 5180 | 12.00 | 12.20 24.00 | 24.00 | 2.54 | 2.06 Pass
VHT20| MCSO| 1| 44 | 5220 |12.00 |12.10 24.00 | 24.00 | 2.54 | 2.06 Pass
VHT20| MCSO| 1| 48 5240 | 12.30 | 12.00 24.00 | 24.00 | 2.54 | 2.06 Pass
VHT40| MCSO| 1| 38 5190 | 12.40 | 12.00 24.00 | 24.00 | 2.54 | 2.06 Pass
VHT40| MCSO| 1| 46 5230 | 12.40 | 12.10 24.00 | 24.00 | 2.54 | 2.06 Pass
VHT80| MCSO| 1| 42 5210 | 11.70 | 11.60 24.00 | 24.00 | 2.54 | 2.06 Pass
VHT16g MCSO| 1 | 50 5250 | 11.50 | 11.90 24.00 | 24.00 | 2.54 | 2.06 Pass
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Report Number : FR101349B

TEST RESULTS DATA
Average Power Table

FCC Band Il single antenna

Average FCC EIRP

Data e, Conducted ConducFqu DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2

1la |6Mbps| 1| 52 | 5260 |12.40 |12.10 23.98 (2398 | 1.72 | 2.59 30 Pass
1la |6Mbps| 1| 60 | 5300 |12.20 |12.40 23.98 (2398 | 1.72 | 2.59 30 Pass
1la |6Mbps| 1| 64 | 5320 |12.20 |12.20 23.98 2398 | 1.72 | 2.59 30 Pass
HT20 |[MCSO| 1| 52 | 5260 |12.20 |12.30 23.98 (2398 | 1.72 | 2.59 30 Pass
HT20 |[MCSO| 1| 60 | 5300 |12.40 |12.10 23.98 2398 | 1.72 | 2.59 30 Pass
HT20 |[MCSO| 1| 64 | 5320 |12.40 | 12.30 23.98 (2398 | 1.72 | 2.59 30 Pass
HT40 |[MCSO| 1| 54 | 5270 |12.10 |12.20 23.98 2398 | 1.72 | 2.59 30 Pass
HT40 |MCSO| 1| 62 | 5310 |12.20 | 12.30 23.98 2398 | 1.72 | 2.59 30 Pass
VHT20|MCSO| 1| 52 | 5260 |12.20 |12.30 23.98 2398 | 1.72 | 2.59 30 Pass
VHT20| MCSO| 1| 60 | 5300 |12.40 |12.10 23.98 2398 | 1.72 | 2.59 30 Pass
VHT20| MCSO| 1| 64 | 5320 |12.40 | 12.30 23.98 2398 | 1.72 | 2.59 30 Pass
VHT40|MCSO| 1| 54 | 5270 |12.10 |12.20 23.98 2398 | 1.72 | 2.59 30 Pass
VHT40|MCSO| 1| 62 | 5310 |12.20 |12.30 23.98 2398 | 1.72 | 2.59 30 Pass
VHT80|MCSO| 1| 58 | 5290 |12.40 | 12.00 23.98 2398 | 1.72 | 2.59 30 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR101349B

FCC Band Il single antenna
Average FCC EIRP
Data e, Conducted ConducFqu DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Antl | Ant2 [ SUM [ Antl [ Ant2 | Antl | Ant2
1la |[6Mbps| 1 [ 100 | 5500 |12.30 |12.40 23.98 [23.98 | 1.24 | 2.59 30 Pass
1la |(6Mbps| 1 | 116 | 5580 |12.20 |12.20 23.98 (23.98 | 1.24 | 2.59 30 Pass
1la |[6Mbps| 1| 140 | 5700 |12.10 |12.50 23.98 [23.98 | 1.24 | 2.59 30 Pass
HT20 [MCSO| 1 [ 100 ([ 5500 |12.00 |12.10 23.98 (23.98 | 1.24 | 2.59 30 Pass
HT20 [MCSO| 1 | 116 | 5580 |12.00 |12.00 23.98 [23.98 | 1.24 | 2.59 30 Pass
HT20 [MCSO| 1 | 140 ([ 5700 |12.40 | 12.30 23.98 (23.98 | 1.24 | 2.59 30 Pass
HT40 [MCSO| 1 [ 102 | 5510 |12.40 | 12.00 23.98 (23.98 | 1.24 | 2.59 30 Pass
HT40 [MCSO| 1 [ 110 ([ 5550 |12.40 |12.20 23.98 (23.98 | 1.24 | 2.59 30 Pass
HT40 [MCSO| 1 | 134 | 5670 | 12.30 | 12.10 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT20[{ MCSO| 1 | 100 | 5500 |12.00 |12.10 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT20[{ MCSO| 1 | 116 | 5580 |12.00 |12.00 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT20[{ MCSO| 1 | 140 | 5700 |12.40 |12.30 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT40[{ MCSO| 1 | 102 | 5510 |12.40 |12.00 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT40[{ MCSO| 1 | 110 | 5550 |12.40 |12.20 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT40[{ MCSO| 1 | 134 | 5670 |12.30 |12.10 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT80[ MCSO| 1 | 106 | 5530 |12.10 |12.10 23.98 [23.98 | 1.24 | 2.59 30 Pass
VHT80[ MCSO| 1 | 122 | 5610 |12.20 |12.20 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT16Qq MCSO| 1 | 114 | 5570 |12.40 |12.30 23.98 (23.98 | 1.24 | 2.59 30 Pass
FCC Band Il straddle channel single antenna
Average FCC EIRP
Data Freg, Conducted ConducFeq DQ Power _
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Antl [ Ant2 | SUM | Antl | Ant2 | Antl | Ant2
1la |(6Mbps| 1 | 144 | 5720 |12.40 |12.50 23.98 (23.98 | 1.24 | 2.59 30 Pass
HT20 [MCSO| 1 | 144 | 5720 (12.10 | 12.20 23.98 (23.98 | 1.24 | 2.59 30 Pass
HT40 [MCSO| 1 | 142 ([ 5710 (12.40 | 12.40 23.98 (23.98 | 1.24 | 2.59 30 Pass
VHT20[{ MCSO| 1 | 144 | 5720 |12.10 |12.20 23.98 [23.98 | 1.24 | 2.59 30 Pass
VHT40[{ MCSO| 1 | 142 | 5710 |12.40 |12.40 23.98 [23.98 | 1.24 | 2.59 30 Pass
VHT80[{ MCSO| 1 | 138 | 5690 |12.00 |12.20 23.98 [23.98 | 1.24 | 2.59 30 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR101349B

FCC Band | single antenna
Average FCC
RU Conducted Conducted DG

Data Freq. ) i . .
Mod. Rate NTH CH. (MH2) Config Power Power Limit (dBi) Pass/Fail

(dBm) (dBm)

Antl | Ant2 | SUM | Antl | Ant2 [ Antl [ Ant2

HE20 | MCSO| 1 36 5180 | Full [12.10 {12.30 24.00 | 24.00 | 2.54 | 2.06 Pass
HE20 | MCSO| 1| 36 | 5180 |242/61]12.10 |12.10 24.00 (24.00 | 2.54 | 2.06 Pass
HE20 | MCSO| 1 44 5220 | Full [12.10 (12.20 24.00 | 24.00 | 2.54 | 2.06 Pass
HE20 | MCSO| 1| 48 | 5240 | Full |12.40 |12.10 24.00 | 24.00 | 2.54 | 2.06 Pass
HE40 | MCSO| 1 38 5190 | Full [12.50 [12.10 24.00 | 24.00 | 2.54 | 2.06 Pass
HE40 | MCSO| 1| 38 | 5190 |484/65| 9.60 | 9.70 24.00 | 24.00 | 2.54 | 2.06 Pass
HE40 | MCSO| 1 46 5230 | Full [12.50 [12.20 24.00 | 24.00 | 2.54 | 2.06 Pass
HE80 | MCSO| 1| 42 5210 | Full |11.80 | 11.70 24.00 | 24.00 | 2.54 | 2.06 Pass
HE80 | MCSO| 1| 42 5210 |996/67| 8.20 | 8.20 24.00 | 24.00 | 2.54 | 2.06 Pass
HE160|{ MCSO| 1| 50 | 5250 | Full |11.60 | 12.00 24.00 | 24.00 | 2.54 | 2.06 Pass
HE160| MCSO| 1 | 50 | 5250 [1992/69 10.90 | 11.10 24.00 | 24.00 | 2.54 | 2.06 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR101349B

FCC Band Il single antenna

Average FCC EIRP
Data = RU. Conducted ConducFec_l DQ Power .
Mod. NTH CH. Config Power Power Limit (dBi) _ Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Antl | Ant2 | SUM | Antl | Ant2 [ Antl [ Ant2

HE20 | MCSO| 1 52 5260 | Full [12.30 | 12.40 23.98 12398 | 1.72 | 2.59 30 Pass
HE20 | MCSO| 1| 60 | 5300 | Full |12.50 | 12.20 23.98 (23.98 | 1.72 | 2.59 30 Pass
HE20 |MCSO| 1| 64 | 5320 | Full |12.50 | 12.40 23.98 [ 23.98 | 1.72 | 2.59 30 Pass
HE20 | MCSO| 1| 64 | 5320 |242/61]12.50 | 12.40 23.98 (23.98 [ 1.72 | 2.59 30 Pass
HE40 | MCSO| 1 54 5270 | Full [12.20 [12.30 23.98 12398 | 1.72 | 2.59 30 Pass
HE40 |MCSO| 1| 62 5310 | Full |12.30 | 12.40 23.98 (23.98 | 1.72 | 2.59 30 Pass
HE40 | MCSO| 1| 62 5310 |484/65| 11.20 | 11.40 23.98 [23.98 | 1.72 | 2.59 30 Pass
HE80 | MCSO| 1| 58 | 5290 | Full |12.50 | 12.10 23.98 (23.98 [ 1.72 | 2.59 30 Pass
HE80 | MCSO| 1| 58 | 5290 |996/67|10.40 | 10.10 23.98 [ 23.98 | 1.72 | 2.59 30 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR101349B

FCC Band lll single antenna

Average FCC EIRP
Data Freq. RU. Conducted ConducFeq DQ Power .
Mod. NTH CH. Config Power Power Limit (dBi) - Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Antl | Ant2 | SUM | Antl | Ant2 [ Antl [ Ant2
HE20 | MCSO| 1| 100 | 5500 | Full |12.10 | 12.20 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE20 | MCSO| 1| 100 | 5500 |242/61| 10.80 | 10.90 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE20 | MCSO| 1| 116 | 5580 | Full |12.10 |12.10 23.98 (23.98 [ 1.24 | 2.59 30 Pass
HE20 | MCSO| 1| 140 | 5700 | Full |12.50 | 12.40 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE20 | MCSO| 1| 140 | 5700 |242/61] 9.90 | 9.80 23.98 (23.98 | 1.24 | 2.59 30 Pass
HE40 | MCSO| 1| 102 | 5510 | Full | 12.50 | 12.10 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE40 | MCSO| 1 | 102 | 5510 |484/65| 9.60 | 9.60 23.98 (23.98 [ 1.24 | 2.59 30 Pass
HE40 | MCSO| 1| 110 | 5550 | Full |12.50 | 12.30 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE40 | MCSO| 1| 134 | 5670 | Full |12.40 | 12.20 23.98 (23.98 [ 1.24 | 2.59 30 Pass
HE40 | MCSO| 1| 134 | 5670 |484/65| 10.90 | 11.00 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE80 | MCSO| 1| 106 | 5530 | Full |12.20 | 12.20 23.98 (23.98 | 1.24 | 2.59 30 Pass
HE80 | MCSO| 1| 106 | 5530 |996/67| 9.40 | 9.40 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE80 | MCSO| 1| 122 | 5610 | Full |12.30 | 12.30 23.98 (23.98 [ 1.24 | 2.59 30 Pass
HE80 | MCSO| 1| 122 | 5610 |996/67| 10.70 | 10.70 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE160|{ MCSO| 1| 114 | 5570 | Full |12.50 | 12.40 23.98 (23.98 | 1.24 | 2.59 30 Pass
HE160| MCSO| 1 | 114 | 5570 [1992/69 12.50 | 12.40 23.98 [23.98 | 1.24 | 2.59 30 Pass
FCC Band Il straddle channel single antenna

Average FCC EIRP
Data Freq. RU. Conducted Conduc_teql DG_ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Antl | Ant2 | SUM | Antl | Ant2 [ Antl [ Ant2

HE20 | MCSO| 1| 144 | 5720 | Full |12.20 | 12.30 23.98 [23.98 | 1.24 | 2.59 30 Pass
HE40 | MCSO| 1| 142 | 5710 | Full | 12.50 | 12.50 23.98 (23.98 | 1.24 | 2.59 30 Pass
HE80 | MCSO| 1| 138 | 5690 | Full |12.10 | 12.30 23.98 [23.98 | 1.24 | 2.59 30 Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Appendix B. Radiated Spurious Emission

Test Engineer :

Garvey Guo and Troye Hseih

Temperature :

20.1 ~21.8°C

Relative Humidity :

53.2 ~66.1%

Remark: For Radiated Spurious Emission Test Items, Ant. 1 means Chain 0 (Aux.) and Ant. 2 means Chain 1 (Main).

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5148.46 50.7 -23.3 74 40.85 32.91 10.37 | 33.43 | 100 123 P \Y
5150 41.54 -12.46 54 31.7 32.9 10.37 | 33.43 | 100 123 A \Y
802.11a
* 5180 98.16 - - 88.22 32.96 10.41 | 33.43 | 100 123 P \Y
CH 36
* 5180 91.05 - - 81.11 32.96 10.41 | 33.43 | 100 123 A \Y
5180MHz
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5022.62 50.76 -23.24 74 41.02 32.96 10.2 33.42 | 100 125 P \Y
802.11ax 5150 41.92 -12.08 54 32.08 32.9 10.37 | 33.43 | 100 125 A \%
HE20 Full * 5180 99.75 - - 89.81 32.96 10.41 | 33.43 | 100 125 P \Y
CH 36 * 5180 89.79 - - 79.85 32.96 10.41 | 33.43 | 100 125 A \%
5180MHz \%
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : Bl-1of 5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
802.11ax 5147.16 56.84 |-17.16 74 46.98 32.92 10.37 | 33.43 | 100 | 343 P |V
HE20 5150 43.21 -10.79 54 33.37 329 10.37 33.43 100 343 A \%
Partial * 5180 98.52 - - 88.58 32.96 10.41 | 33.43 | 100 | 343 P |V
242/61 * 5180 87.46 - - 77.52 32.96 10.41 33.43 100 343 A \%
CH 36 Vi
5180MHz Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5145.86 53.88 -20.12 74 44.02 32.92 10.37 33.43 100 124 P \%
802.11ax 5148.46 43.02 |-10.98 54 33.17 | 3291 | 1037 | 33.43 | 100 | 124 | A | V
HE40 Full * 5190 97.53 - - 87.56 32.98 10.43 33.44 100 124 P \%
CH 38 * 5190 88.81 - - 78.84 32.98 10.43 33.44 100 124 A \%
5190MHz 5458.6 49.09 |-24.91 74 39.01 | 32.88 | 10.66 | 3346 | 100 | 124 | P | V
5456.64 39.89 -14.11 54 29.8 32.89 10.66 33.46 100 124 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-2 of 5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5126.88 56.46 -17.54 74 46.51 33.04 10.34 33.43 100 124 P \%
802.11ax 5129.22 4625 | -7.75 54 36.32 | 33.02 | 1034 | 33.43 | 100 | 124 | A | V
HES8O0 Full * 5210 95.48 - - 85.49 32.98 10.45 33.44 100 124 P \%
CH 42 * 5210 86.01 - - 76.02 32.98 10.45 | 33.44 100 124 A \%
5210MHz 5411.76 49.49 |-24.51 74 39.39 329 1065 | 3345 | 100 | 124 | P | V
5458.8 39.99 -14.01 54 29.91 32.88 10.66 | 33.46 100 124 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
802.11ax 5140.14 50.46 | -23.54 74 4057 | 3296 | 10.36 | 3343 | 100 | 344 | P |V
HE40 5145.6 41.88 -12.12 54 32.01 32.93 10.37 33.43 100 344 A \%
Partial * 5190 92.1 - - 82.13 32.98 10.43 33.44 100 344 P \%
484/65 * 5190 82.52 - - 72.55 32.98 10.43 33.44 100 344 A \%
CH 38 5387.48 49.41 -24.59 74 39.35 32.87 10.64 33.45 100 344 P \%
5190MHz 5457.2 39.88 | -14.12 54 29.79 | 3289 | 10.66 | 33.46 | 100 | 344 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5129.2 53.39 -20.61 74 43.46 33.02 10.34 | 33.43 100 119 P \%
802.11ax 5116.28 4378 |-10.22 54 33.78 33.1 10.33 | 3343 | 100 | 119 | A | V
HE160 Full| * 5250 97.07 - - 87.12 32.9 10.49 33.44 100 119 P \%
CH 50 * 5250 86.14 - - 76.19 32.9 10.49 33.44 100 119 A \%
5250MHz 5378.4 59.96 | -14.04 74 4992 | 3286 | 10.63 | 3345 | 100 | 119 | P | V
5372.64 49.99 -4.01 54 39.97 32.85 10.62 | 33.45 100 119 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 1 5150~5250MHz
WIFI 802.11ax HE8O0 Partial 996 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
802.11ax 5139.88 53 21 74 4311 | 3296 | 1036 | 3343 | 115 | 343 | P | V
HESO0 5127.66 44.06 -9.94 54 34.12 33.03 10.34 33.43 115 343 A \%
Partial * 5210 89.49 - - 79.5 32.98 10.45 | 33.44 115 343 P \Y,
996/67 * 5210 79.37 - - 69.38 32.98 10.45 33.44 115 343 A \%
CH 42 5403.32 49.08 -24.92 74 38.98 32.9 10.65 | 33.45 115 343 P \Y,
5210MHz 5456.1 39.9 -14.1 54 2981 | 3289 | 10.66 | 3346 | 115 | 343 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : Bl-4 of 5

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 1 5150~5250MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5125.8 54.71 -19.29 74 44.75 33.05 10.34 33.43 400 187 P H
5100.3 41.97 -12.03 54 31.89 33.2 10.31 33.43 400 187 A H
* 5250 81.5 - - 71.55 32.9 10.49 33.44 400 187 P H
802.11ax | * 5250 73.12 - - 63.17 | 329 | 10.49 | 3344 | 400 | 187 | A | H
HE160 5375.52 60.07 -13.93 74 50.05 32.85 10.62 | 33.45 400 187 P H
Partial 5395.2 47.06 -6.94 54 36.98 32.89 10.64 | 33.45 400 187 A H
1992/68 5136.68 59.09 -14.91 74 49.19 32.98 10.35 | 33.43 100 119 P \%
CH 50 5116.28 45.89 -8.11 54 35.89 33.1 10.33 | 3343 | 100 | 119 | A | V
5250MHz |« 5250 95.78 - - 85.83 | 329 | 1049 | 3344 | 100 | 119 | P | V
* 5250 84.51 - - 74.56 329 10.49 33.44 100 119 A \%
5399.28 72.29 -1.71 74 62.19 32.9 10.65 | 33.45 100 119 P \%
5377.92 53.46 -0.54 54 43.42 32.86 10.63 | 33.45 100 119 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-50f 5

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 97.4 - - 87.36 32.92 10.57 | 33.45 | 100 165 P \Y
* 5320 90.12 - - 80.08 32.92 10.57 | 33.45 | 100 165 A \Y
802.11a
5417.28 50.12 -23.88 74 40.02 32.9 10.65 | 33.45 | 100 165 P \Y
CH 64
5459.52 39.91 -14.09 54 29.83 32.88 10.66 | 33.46 | 100 165 A \Y
5320MHz
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 92.6 - - 82.56 32.92 10.57 | 33.45 | 100 | 347 P \Y
802.11ax * 5320 81.9 - - 71.86 32.92 10.57 | 33.45 | 100 | 347 A \Y
HE20 Full 5358.08 49.29 -24.71 74 39.31 32.82 10.61 | 33.45 | 100 | 347 P \Y
CH 64 5458.24 39.93 -14.07 54 29.85 32.88 10.66 | 33.46 | 100 | 347 A \Y
5320MHz \Y;
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-10of 14

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)| (P/A) [(H/V)
5040.8 50.83 -23.17 74 41.16 32.86 | 10.23 | 33.42 | 100 | 166 P Y,
802.11ax 5102 411 -12.9 54 31.03 33.19 | 10.31 | 33.43 | 100 | 166 A \Y,
HEA40 Full 5310 96.59 - - 86.51 3296 | 10.56 | 33.44 | 100 | 166 P Y,
CH 62 5310 86.69 - - 76.61 3296 | 10.56 | 33.44 | 100 | 166 A Y,
5310MHz 5458.8 49.1 -24.9 74 39.02 | 32.88 | 10.66 | 33.46 | 100 | 166 P Y
5350.08 40.48 -13.52 54 30.53 32.8 10.6 | 33.45 | 100 | 166 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax 5320 92.19 - - 82.15 32.92 10.57 | 33.45 | 100 295 P \Y
HE20 5320 83.01 - - 72.97 32.92 10.57 | 33.45 | 100 295 A \Y
Partial 5460 50.63 -23.37 74 40.55 32.88 10.66 | 33.46 | 100 295 P \Y
242/61 5456.96 39.97 -14.03 54 29.88 32.89 10.66 | 33.46 | 100 295 A \Y
CH 64 \Y;
5320MHz Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-2 of 14

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

Band 2 5250~5350MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5101.1 50.86 -23.14 74 40.79 33.19 10.31 33.43 100 165 P \%
802.11ax 5099.9 40.73 | -13.27 54 30.66 33.2 10.3 33.43 | 100 | 165 A |V
HES8O Full * 5290 93.72 - - 83.65 32.98 10.53 33.44 100 165 P \%
CH 58 * 5290 84.2 - - 74.13 32.98 10.53 33.44 100 165 A \%
5290MHz 5381.76 49.66 | -24.34 74 39.62 | 32.86 | 10.63 | 3345 | 100 | 165 | P | V
5374.32 40.63 |-13.37 54 30.61 32.85 10.62 | 3345 | 100 | 165 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 2 5250~5350MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11ax 5077.52 52.35 | -21.65 74 4249 | 3302 | 1027 | 3343 | 104 | 256 | P | V
HE40 5101.66 41.28 -12.72 54 31.21 33.19 10.31 33.43 104 256 A \%
Partial * 5310 96.19 - - 86.11 32.96 10.56 | 33.44 | 104 | 256 P \%
484/65 * 5310 87.88 - - 77.8 32.96 10.56 33.44 104 256 A \%
CH 62 5460 49.94 |-24.06 74 39.86 32.88 10.66 | 33.46 | 104 | 256 P \%
5310MHz 5350.32 40.68 |-13.32 54 30.73 32.8 106 | 3345 | 104 | 256 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-3 of 14

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 2 5250~5350MHz
WIFI 802.11ax HESO Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11ax 5010.2 51.67 |-22.33 74 41.87 | 3304 | 10.18 | 3342 | 108 | 257 | P | V
HES0 5099.3 41.2 -12.8 54 31.14 33.19 10.3 33.43 | 108 | 257 A |V
Partial * 5290 96.58 - - 86.51 32.98 10.53 33.44 108 257 P \%
996/67 * 5290 85.33 - - 75.26 32.98 10.53 33.44 108 257 A \%
CH 58 5376.72 50.03 | -23.97 74 40 3285 | 10.63 | 3345 | 108 | 257 | P | V
5290MHz 5370.48 404 | -136 54 30.39 | 32.84 | 10.62 | 3345 | 108 | 257 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-4 of 14

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)| (P/A) [(H/V)
5422.64 49.46 -24.54 74 39.36 32.9 10.65 | 33.45 | 100 | 216 P \Y,
5470 52.11 -16.09 68.2 42.05 32.86 10.66 | 33.46 | 100 | 216 P \Y
802.11a
5459.6 40.33 -13.67 54 30.25 32.88 10.66 | 33.46 | 100 | 216 A \Y,
CH 100
* 5500 99.39 - - 89.39 32.8 10.66 | 33.46 | 100 | 216 P \Y,
5500MHz
* 5500 92.03 - - 82.03 32.8 10.66 | 33.46 | 100 | 216 A \Y
\Y,
* 5700 94.86 - - 84.27 33.3 10.8 | 33.51 | 100 | 148 \Y
* 5700 87.58 - - 76.99 33.3 10.8 | 33.51 | 100 | 148 A \Y,
802.11a
5730.92 50.94 -17.26 68.2 40.14 33.49 10.83 | 33.52 | 100 | 148 \Y
CH 140
\Y
5700MHz
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-5 of 14

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |H/V)
5456.88 49.9 -24.1 74 39.81 32.89 10.66 | 33.46 | 100 | 244 P \%
802.11ax 5470 52.42 -15.78 68.2 42.36 32.86 | 10.66 | 33.46 | 100 | 244 P \
HE20 Full 5460 40.43 -13.57 54 30.35 32.88 10.66 | 33.46 | 100 | 244 A \%
CH 100 * 5500 102.19 - - 92.19 32.8 10.66 | 33.46 | 100 | 244 P \%
S500MHz | « 5500 92.4 - - 82.4 32.8 | 10.66 | 33.46 | 100 | 244 A %
\%
* 5700 100.87 - - 90.28 33.3 10.8 | 33.51 | 100 | 288 \
802.11ax | * 5700 90.7 - - 80.11 333 10.8 | 33.51 | 100 | 288 A \
HE20 Full 5732.76 51.88 -16.32 68.2 41.07 335 10.83 | 33.52 | 100 | 288 \
CH 140 \%
5700MHz \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-6 of 14

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax 5459.76 61.03 |-12.97 74 50.95 | 32.88 | 10.66 | 33.46 | 106 | 295 | P | V
HE20 5470 66.6 -1.6 68.2 56.54 32.86 10.66 | 33.46 | 106 | 295 P \Y
Partial 5460 41.29 -12.71 54 31.21 32.88 10.66 33.46 100 295 A \%
242/61 * 5500 98.74 - - 88.74 32.8 10.66 33.46 100 295 P \%
CH 100 * 5500 88.89 - - 78.89 32.8 10.66 | 33.46 | 100 | 295 | A | V
5500MHz v
802.11ax * 5700 95.82 - - 85.23 333 10.8 33.51 | 100 | 295 P \Y
HE20 * 5700 86.34 - - 75.75 333 10.8 3351 | 100 | 295 A |V
Partial 5760.52 51.04 -17.16 68.2 40.09 33.62 10.86 | 33.53 | 100 | 295 P \Y
242/61 \%
CH 140 \%
5670MHz Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-7 of 14

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5449.84 50.7 -23.3 74 40.6 329 10.66 33.46 100 215 P \%
802.11ax 5460.4 51.1 -17.1 68.2 41.02 32.88 10.66 | 33.46 | 100 | 215 P \Y
HE40 Full 5459.92 41.29 -12.71 54 31.21 32.88 10.66 33.46 100 215 A \%
CH 102 * 5510 97.61 - - 87.6 32.8 10.67 33.46 100 215 P \%
5510MHz |« 5510 88.89 - - 78.88 32.8 10.67 | 3346 | 100 | 215 | A | V
5756.495 52 -16.2 68.2 41.06 33.61 10.86 | 33.53 | 100 | 215 P \Y
5411.6 49.36 -24.64 74 39.26 32.9 10.65 | 33.45 | 100 | 285 P \Y
802.11ax 5465.5 48.18 -20.02 68.2 38.11 32.87 10.66 | 33.46 | 100 | 285 P \Y
HE40 Full 5430.15 39.93 -14.07 54 29.83 32.9 10.65 | 33.45 | 100 | 285 A |V
CH 134 * 5670 98.39 - - 87.83 333 10.76 335 100 | 284 P \Y
5670MHz |« 5670 88.18 - - 77.62 33.3 10.76 | 335 | 100 | 284 | A |V
5760.905 51.37 -16.83 68.2 40.41 33.62 10.87 | 33.53 | 100 | 284 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-8 of 14

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos Avg.
2 (MHz) (dBpV/m) (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)| (P/A) |(H/IV)
802.11ax 5453.44 50.2 -23.8 74 40.11 | 32.89 | 10.66 | 33.46 | 100 | 283 P v
HE40 5464.48 48.35 |-19.85| 68.2 38.28 | 32.87 | 10.66 | 33.46 | 100 | 283 P v
Partial 5456.8 4021 | -13.79 54 30.12 | 32.89 | 10.66 | 33.46 | 100 | 283 A v
484/65 * 5510 96.43 - - 86.42 32.8 | 10.67 | 33.46 | 100 | 283 P v
CH102 | = 5510 86.21 - - 76.2 32.8 | 10.67 | 33.46 | 100 | 283 A Y%
5530MHz 5760.59 50.7 -17.5 68.2 39.75 | 33.62 | 10.86 | 33.53 | 100 | 283 P Y%
802.11ax 5448 49.48 | -24.52 74 39.38 329 | 10.66 | 33.46 | 100 | 285 P Y
HE40 5460.25 4826 |-19.94| 682 38.18 | 32.88 | 10.66 | 33.46 | 100 | 285 P v
Partial 5455.7 40.13 | -13.87 54 30.04 | 32.89 | 10.66 | 33.46 | 100 | 285 A Y
484/65 * 5670 94.6 - - 84.04 33.3 | 10.76 | 33.5 | 100 | 285 P Y
CH134 | = 5670 85.43 - - 74.87 333 | 10.76 | 335 | 100 | 285 A \Y
5670MHz 5762.55 51.02 |-17.18| 68.2 40.05 | 33.63 | 10.87 | 3353 | 100 | 285 P v
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-9 of 14

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

WIFI 802.11ax HESO Full (Band Edge @ 3m)

Band 3 5470~5725MHz

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |H/V)
5457.52 52.9 -21.1 74 42.82 32.88 10.66 | 33.46 | 100 | 246 P \%
802.11ax 5467.36 53.3 -14.9 68.2 43.23 32.87 | 10.66 | 33.46 | 100 | 246 P \
HES8O Full 5458.24 43.53 -10.47 54 33.45 32.88 10.66 | 33.46 | 100 | 246 A \%
CH 106 * 5530 98.86 - - 88.86 32.8 10.67 | 33.47 | 100 | 246 P \%
5530MHz |« 5530 88.4 - - 78.4 32.8 | 10.67 | 33.47 | 100 | 246 A Y
5763.425 49.8 -18.4 68.2 38.83 33.63 | 10.87 | 33.53 | 100 | 246 P \
5421.4 49.81 -24.19 74 39.71 32.9 10.65 | 33.45 | 100 | 283 P \%
802.11ax 5469 47.66 -20.54 68.2 37.6 32.86 | 10.66 | 33.46 | 100 | 283 P \
HES80 Full 5455.35 39.81 -14.19 54 29.72 32.89 | 10.66 | 33.46 | 100 | 283 A \
CH 122 * 5610 98.38 - - 87.96 33.22 | 10.69 | 33.49 | 100 | 283 P \
5610MHz |« 5610 87.25 - - 76.83 | 33.22 | 10.69 | 33.49 | 100 | 283 A Y
5755.55 51.35 -16.85 68.2 40.41 33.61 | 10.86 | 33.53 | 100 | 283 P \
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-10 of 14

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 3 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
5456.56 51.69 -22.31 74 41.6 32.89 10.66 33.46 109 285 P \%
802.11ax 5466.4 5293 |-15.27| 68.2 4286 | 32.87 | 10.66 | 33.46 | 109 | 285 | P | V
HE160 Full 5459.2 41.93 -12.07 54 31.85 32.88 10.66 33.46 109 285 A \%
CH 114 * 5570 94.68 - - 84.52 32.96 10.68 33.48 109 285 P \%
5570MHz |« 5570 85.07 - - 7491 | 3296 | 10.68 | 3348 | 109 | 285 | A | V
5750.195 51.07 -17.13 68.2 40.15 33.6 10.85 | 33.53 109 285 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 5470~5725MHz
WIFI 802.11ax HE8O0 Partial 996 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
802.11ax 5456.08 50.34 | -23.66 74 4025 | 3289 | 1066 | 3346 | 111 | 284 | P | V
HESO0 5466.64 48.97 -19.23 68.2 38.9 32.87 10.66 33.46 111 284 P \%
Partial 5458.24 40.3 -13.7 54 30.22 32.88 10.66 33.46 111 284 A \%
996/67 * 5530 95.23 - - 85.23 32.8 10.67 33.47 111 284 P \%
CH 106 * 5530 84.83 - - 74.83 328 10.67 | 3347 | 111 | 284 | A | V
5530MHz 5738.855 50.85 |-17.35| 682 40 3353 | 10.84 | 3352 | 111 | 284 | P | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-11 of 14

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 3 5470~5725MHz
WIFI 802.11ax HESO Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11ax 5384.3 50.88 | -23.12 74 40.83 | 3287 | 10.63 | 3345 | 108 | 284 | P | V
HESO 5469.7 49.5 -18.7 68.2 39.44 | 32.86 | 1066 | 3346 | 108 | 284 | P | V
Partial 5457.8 40.18 -13.82 54 30.1 32.88 10.66 33.46 108 284 A \%
996/67 * 5610 94.5 - - 84.08 33.22 10.69 33.49 108 284 P \%
CH 122 * 5610 85.34 - - 7492 | 3322 | 10.69 | 33.49 | 108 | 284 | A | V
5610MHz 5731.575 5153 |-16.67 | 68.2 4073 | 3349 | 1083 | 3352 | 108 | 284 | P | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 5470~5725MHz
WIFI 802.11ax HE160 Partial 1992 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HIV)
802.11ax 5456.56 51.69 | -22.31 74 416 | 3289 | 1066 | 3346 | 109 | 285 | P | V
HE160 5466.4 52.93 -15.27 68.2 42.86 32.87 10.66 33.46 109 285 P \%
Partial 5459.2 41.93 -12.07 54 31.85 32.88 10.66 | 33.46 109 285 A \Y,
1992/67 * 5570 94.68 - - 84.52 32.96 10.68 33.48 109 285 P \%
CH 114 * 5570 85.07 - - 74.91 32.96 10.68 | 33.48 109 285 A \Y,
5570MHz 5750.195 51.07 |-17.13| 682 40.15 336 | 10.85 | 3353 | 109 | 285 | P | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-12 of 14

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B2-13 of 14
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Appendix C. Radiated Spurious Emission

: ] Temperature : 20.1 ~21.8°C
Test Engineer : Garvey Guo and Troye Hseih

Relative Humidity : [53.2 ~ 66.1%

Remark: For Radiated Spurious Emission Test Items, Ant. 1 means Chain 0 (Aux.) and Ant. 2 means Chain 1
(Main).

Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number :Cl-10f18

FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

1 Vertical Fundamental

o 0BV Date: 20211118 evel (@Buvim) Dates 20211118
1300 1300
1200 1200
09 1100
100.0} 100.0| 1
500 { 904
400 500
700 T T T 00— UL FR e ——1 = PEAK(UNI)
600 ] o0 i
00 Wiy 504 S T o
400 A00]_ s A
300 304
200 200
100 10
00 B0a0. S0s0. S070. G090, SO, S0 5150 G0 G190 G20 S0 5200 %00 2000, 3000 000 £ 00 700
Frequency (i) Frquency (Wit
Site 03CH11-HY Site 03CH11-HY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition PEAK(UNII) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20211118
1200)
1200)
00|
1000)
a0l -
a0l
a0l
ol L \R
gl
300
200
100
0B, oS G070, S0 S0 Sn_ o S 0 S0 s 50
roquency ()
site 03CHILHY
Condition AV6_BE_54 3m HORN 9120D02114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl-20f18
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz
1 Vertical Fundamental
100.0| 100.0| 1
70| 700 H U me i = PEAK(LNI
600 \' s00| s
A‘M g - e
00| ek 00| mewﬂw
Site 03CH11-HY Site 03CH11-HY
Condition PEAK_BE_74 3m HORN 9120D002114_0804 VERTICAL Condition PEAK(UNIT) 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
.
]
o R \¥
R
Condition AV6_BE_54 3m HORN 9120D002114_0804 VERTICAL
e s Suare
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl-30f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - L

1 Vertical Fundamental

— st 0zt 1110 — e 20211148
1300 1300
120 1200
ol 1ol
1000 1000 "
s0d . anq)
s0d s0d
700 l rodf UM R A v
60.0) 1 \ 60.0| AVG_54)
LT e Wl ] 500 TR R )
400 e
s0d 30d
20d 20d
10d 109
T TN | T T oo o0 o o oo )
eauency g Freguency )
Site 03CH11-HY Site 03CH11-HY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition PEAK(UNIT) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
e bae 20211118
1500
1200
1o
1000
s0d

300

200

100]

00 5030 5050 5070. 5090, M. 5130 5150 5170, 5190, 5210, 5230, 5260
roquoncy (Miz)

site 03CHIL-HY

Condition AV6_BE_54 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl-40f18



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

Vertical

Fundamental

Peak

vel (dBuVim)

Date: 20211118

100

PEAK_BE_74

b
b

T80 6210, 5230 5250 5270 5290, 5310, 5330, 6350 5370, 5390, SA10. 530, 5460

Site
Condition

03CHIL-HY
PEAK_BE_74 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2021-11-18

1300
1200
0.
1000
90|
80
700
50

400
300
200
100]

A6 e 54

1

site
Condition

mmmmmmmmm

03CHIL-HY

AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

410, 5430 0

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

:Cl-50f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)
WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 242/61 CH36 5180MHz - L

1 Vertical Fundamental

vel (dBuVim) Date: 2021-11.20

evel (@Buvim) Dates 2021.11.20
1300 1300
1200 1200
1100 1100
100.0( 100.0| 1
900 904
500 500
700 00— UL FR e ——1 = PEAK(UNI)
o0 1 o0 s
0.0l ) o 504 R
40,0/ “""WW
300 304
200 200
100] 100
00 B0a0 SO0 070 SO0, SO S0 160 S0 G0 G0 20 5250 000 00, 5000, ED 00 700

4000,
Frequency (M) Frequency (MiHz)

Site 03CHIL-HY Site 03CHIL-HY
Condition PEAK_BE_74 3m HORN 9120002114_0804 VERTICAL Condition PEAK(UNIT) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (6B Date: 2021-11-20
1300]
1200]
100]
1000]
00|
s00)
700
500]
s00] T \
300
200
100]
00 5030 5050, 5070. 5090, M. 5130 5150 5170, 5190, 5210, 5230, 5260
Froquoncy (MHz)
site 03CHIL-HY
Condition AV6_BE_54 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl-60f18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CH38 5190MHz - L

Vertical

Fundamental

vel (dBuVim)

Date: 2021.11.20

Avg.

site
Condition

5150, 5170, 5190, 5210, 5230, 5200
Froquoncy (MHz)

03CHIL-HY

AV6_BE_54 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Left blank

evel (4BuVim) Date: 2021.11-20
1300 1300
1200] 1200
1109 110
1000 1000 .
900 900
Py
800 800
00| 700/ —HTL PRl = PEAK(UNI)
o \ 609 i
500 pa W 9 504 S p—— T
f ‘ P
400 Moy D08
300 300
200 200
100 100
00 5030, 5050, 5070, 5090, 5M0. 5130 510 5170, 5190 5210 5230 6250 000 2000, 3000, 000, ED 5000, 7000
requency (Mo Frequency (Wia)
site 03CHII-HY Site 03CHILHY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition PEAK(UNIT) 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
ol a Date: 2021-11-20
1300
1200
100
1000
909
800
700
60
500
1
300
200
100

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

:Cl-70f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CH38 5190MHz - R

1 Vertical Fundamental

vel (dBuVim) Date: 2021-11.20

1300
1200
0|
1004

900

80.0; PEAK_BE_74]
500
01 o T v rovprapet

400)

300
200
100

T80 6210, 5230 5250 5270 5200, 5310, 5330, 5350 5370, 5390, SA10. 530, 5460
Site 03CHIL-HY

Condition PEAK_BE_74 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (6Bu Date: 2021-41-20
1300
1200
1100
1000
900
s00f———
700
600) VG BE 54
s00f
40| = 1
300
200)
00|
180 5210, 5230. 5250, 5270 5290, 5310 530. 5350, 5370. 5390, 5410 5430, 0
requency I 4z)
site 03CHIL-HY
Condition AV6_BE_54 3m HORN 9120D02114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : Cl-80f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)
WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH50 5250MHz - L

1 Vertical Fundamental

vel (dBuVim) Date: 202111.18

evel (@BuVim) Date: 20211118

s04) 1 M{WWMM s00) 1:

500
00| 700/ —HTL PRl
o0 o0 { G 54
00l Lt Nty

seakwn)
500 pE—

400 w_nwwwww et

300 309

200 200

100 100

00 5030, 5050, 5070, 5000, 110, 5130, 5150 5170 5400, 5210, 5230, 5250, 5270, 5290, S0, 50 %0 70, To00. o ED ) )
" Frequency (i)
Site 03CH11-HY Site 03CH11-HY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition PEAK(UNII) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o 030 Date: 20211118
1300
1200
100
1000
500
800 T
_—

700
509 - S
s00—=—= e
300
00
100

MMMMMMMMM

site 03CHIL-HY

Condition AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl-90f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH50 5250MHz - R

1 Vertical Fundamental

vel (dBuVim)

Date: 20211118

1300
1200
1100
1000
900 WWMW
S0 \ PEAK_BE 74
700

4

o T RRTTRS

500 O kgl
400

300
200
100

220 520 520, 5290, 6310, 5330 5360 5370, 5390, 5410 5430 5460
Frequency (Miz)

Site 03CHIL-HY
Condition PEAK_BE_74 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

bae 20211110
109

s0d

o T

700 \

600 L VG BE_54]
s0d — S ——

400 ]
T Y
Fraavsncy U

site o3cHiLHY
Condition AV6_BE_54 3m HORN 9120D002114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl-100f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Partial 1992 (Band Edge @ 3m)
WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 1992/68 CH50 5250MHz - L

o) oo 2021120 @i e 20211120
1500 1309
1200 1209
o o
100 1009
200 s0g
500 wg
A
00 AN g Too UM R 1 L eeacm)
600) 7 f"w/v 600) e
" i v A T |
50 - 1 500 g e e
04 I
300 309
209 20
100 109
I = T oo o0 o e o0 To00
reaseney i)
Site :03CHI1-HY Site 03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D02114_0804 HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D02114_0804 HORIZONTAL
{RBWH000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000000KF z SWT:Auto
— et 20214420
1300
1200
o
w0
200
500
700 L —
504 = V |
~/ L
500
;
w0
300
204
10d
o5 5055 5055 5070, 50%. 5 S5 5150 BT B 5210 256 5250 5270 5900 o o
Trmisoney iy
site <03CHILHY
Condition : AV6_BE_54 3m HORN 9120D02114_0804 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1l-110f18



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 1992/68 CH50 5250MHz - R

Avg.

700] ———
S —
500] }

AV_B_54|

e ——

——

400 —
300
200)
100
20 250, 210, 5200 5310 5330 G360 5370, 5390. 5410, 430 64
Frequency (MHz)
Site £ 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120002114_0804 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 Horizontal Fundamental
809 A PR PEAK_ BE T4
700 "\, bt g
60.0| .
500 .k, gl et WWWMWWW«W
m
Condition : PEAK_BE_74 3m HORN 9120D02114_0804 HORIZONTAL
oW 003 000ks VoW S0 ke Sw A
Peak Left blank

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

:Cl1-120f18



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 1992/68 CH50 5250MHz - L

Vertical Fundamental

Peak

) (9BuVim)

bate 20211120 - oate 20211120
1300 1300
1200 1200
04| 109
1000 100
904 IV - 509
= ey
o :
80.0f MMW N»Y ™ 80.0
700 JJ' Too UM R 1 I B VT
60.0( 1 60.0(

y WG 52
sool s il 509 EEE— |
400 00 A
30d 304
20d 204
100 10

i FiiG 0%, 5070 a6 TG 519 5150 5170 5106 5210 50 260, 5070 5200 B 5 e o o0 oo o o )
Treswency iz Frequency iz
Site :03CHI1-HY Site 03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120002114_0804 VERTICAL Condition PEAK(UNIT) 3m HORN 9120D02114_0804 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

) (@BuVim) Date: 2021-11-20

1
700]
500]
500) 1

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340
Frequency (MHz)

Site £ 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl1-130f18



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 1992/68 CH50 5250MHz - R

Vertical

Fundamental

Avg.

o e S

1 AV B 54|
= —

2%

Site
Condition

5250, 5270 5290 5310 3. 53%0. 630 5300 5410 5430 54
Frequency (MHz)

£ 03CHIL-HY
+ AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

90.0] JM\V, "'M”“‘M“WMM
800l T PERK_BE_T4
WM Aerall
s00] okt I
g
o
ste oacHILHY
Condition : PEAK_BE_74 3m HORN 9120D002114_0804 VERTICAL
- REWHIOOB000k4s YBW-00D000K s SW Tt

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

:Cl-140f18
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Band 1 5150~5250MHz
WIFI 802.11ax HESO Partial 996 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE8O0 Partial 996/67 CH42 5210MHz - L
1 Vertical Fundamental

90.0f 90.0| 1

s00) ool s00f

700| 700 H U me i PEAK(LNI
SO A St ekt soof B e I
40| 40| WWWW“WMM

Site 03CH11-HY Site 03CH11-HY

Condition PEAK_BE_74 3m HORN 9120D002114_0804 VERTICAL Condition PEAK(UNIT) 3m HORN 9120D02114_0804 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
L

e

ad

i S O = S N

Frequency (! Hz)
Condition AV6_BE_54 3m HORN 9120D002114_0804 VERTICAL
ABVTIO0 pooR B toR St Ane
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl-150f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 996/67 CH42 5210MHz - R

1 Vertical Fundamental

vel (dBuVim) Date: 2021-11.20

y
bttt

PEAK_BE_74

500 + NMmmeMW

100

200 5230, 5250, 6270, 5290, 5310, 5330, 6360, 5370, 5390. G410 5430 5460
requency (i)
Site 03CHIL-HY

Condition PEAK_BE_74 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (6B Date: 2021-11-20
1300]
1200]
100]
1000]
00|
800
700]
609 AVG_BE 54|
s00)
400 i
300
200
100]
200 5230, 5250, 5270, 5200, 5310, 5330, 530 5370 5390, 5410 5430, 0
roquoncy (M)
site 03CHIL-HY
Condition AV6_BE_54 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl-160f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH42 5210MHz - L
1 Vertical Fundamental
o
Lo "
i g
70.0f qoof DB PP o ) L b prakwg
EY, S P ————_ et 500] A
40| 400 WWW
Site :03CHI1-HY Site 03CHII-HY
Condition : PEAK_BE_74 3m HORN 9120D002114_0804 VERTICAL Condition PEAK(UNIT) 3m HORN 9120D02114_0804 VERTICAL
oD T 000 ook e o000 e VoW S000000 s Sue
Peak
80.0| B~ S
50.0| 1 A
40.0f =1
Condition : AV6_BE_54 3m HORN 9120D02114_0804 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :Cl1-170f 18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE8O0 Full CH42 5210MHz - R

1 Horizontal Fundamental

) (9BuVim) Date: 2021-11-18

PEAK_BE 74

50 \W«M‘””"WWMW

100

220 G250 5270, 5290, 5310, %0, 30, 530 5390 5410 5430 54
Site £ 03CHIL-HY

Condition +PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

) (@BuVim) Date: 2021.11.18

AV_B_54|

20 250, 6210, 5200 5310 5330 6360 5370, 5390, 5410, 430 B
Frequency (MHz)
Site £ 03CHIL-HY

Condition + AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : Cl1-180f18



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

) @Buvim) Date: 2021.11.18 ) (@Buvim) Date: 2021.11.18
1300 1300
1200 1200
o o
100 1000 4
509 509
209 PERR B 74 s0g—
700 700/ I e - PEAK(UN
Y Jr w0 _—
o e i P T i
XS e T 5 . 504 i P T
a0 400 ey
309 309
209 209
109 109
70 G0 520 G0, S0 G0 Sm0 G0 S0 B0 S0 5hb 000 Zo00. 5000, 000 5000, G000 7o
Frequency (WHa) Frequency (WHe)
site +03CHILHY site +03CHILHY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition + PEAK(UNLI) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) @Bovim) Date: 2021-11-18
1300
1200
1109
100
%00
™
700
- .
300
200
100
220 G0 szo S0, 530 G000, 50 S0 500 G410 50 5a
Frequency (Wiz)
03CHILHY
Condition AV6_BE_54 3m HORN 9120002140804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :C2-10f37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH64 5320MHz
2 Vertical Fundamental
g
809 s PERK_BE_T4 800
700/ 700 HT mr I i1 PEAK(UNI)
ol | _—
- ] Wi i i DO V0 i i
S
m
R T T e T e S
Site :03CH11-HY Site :03CH11-HY
oW 1003 000Kz VoW 00 ook aur Ao RoWAO00Choker v as00 0otk Sur auts
Peak
wd
g
609 AVG_BE_54]
o1 |
00— 1
T T T S T
Condition AV6_BE_54 3m HORN 9120D02114_0804 VERTICAL
OO0 S00RH DO DIORs 1 ST At
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-20f37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH62 5310 - L

2 Vertical Fundamental

v 0BV Date: 20211118 evel @Buvim) Date: 20211118
1300 1300
1200 1200
1100 1100
1000 1000 4
500 00|
-
800 800
700] 700 N T e peakumn/
600 500
)
| |
500} G 5 b 500| — el
o et i
400 00, s
00| 300
200 200
100] 100
005030, 5050, 5070, 5090, 110, 5130, 5150 5170, 5190, 5210, 5230, 5250, 5270, 5290, S0 5340 500 700, 5000, 000, ETD 000 To00
Frequency (MHz) Frequency (MHz)
site 03CHIL-HY site 03CHILHY
Condition PEAK_BE_74 3m HORN 9120002114_0804 VERTICAL Condition PEAK(UNLIT) 3m HORN 9120D02114_0804 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

ve 6Buvim) Dates 20211118
1300

1200

100

1000

90|

s00|

700

500

500

10 =

300

200

100

00 5030, 5050, 5070, 50%0. 5110, 5130. 5150, 5T70. 5190, 5210, 5230, 5250, 5270, 5290, .
Frequency (Whr)

Site 03CHII-HY
Condition AV6_BE_54 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-30f37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH62 5310 - R

2 Vertical Fundamental

vel 6BuVIm) Date: 20211118

%00 i,

809 PEAK_BE 74
700]

500

SO0 i T

P
g |
a0 |
00|
200
100]
%Sm0 s G SN S0 w0 S0 660 S0 S0 50
Froquency (Wiz)
site 03CHIL-HY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
ve 0Bavim) Dates 20211118
1300
1200
o0
1000
90|
800
700
609 VG Bt_54]
500
40,0/ e/ R e e e e |
300
200]
100]
70 s G G, G0 S0 560 S0 S0 S0 S0 5%
Frequency (Wiz)
site 03CHIIHY
Condition AVG_BE_54 3m HORN 9120D02114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C2-40f37
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101349B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 242/61 CH64 5320 - L

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

vel (Buim) Date: 2021.11-20 evel @Buvim) Date: 2021.11-20
1300 1300
1200 1200
0| 104
1000 1004
1
900 904
W
a0 PERK B 74 a0 -
700 700 NPT PEAK(UNI)
50 s ol
s00f - . — 50 T i A
¢ vt v
g 00 b
300 304
20| 200
100 100
500 0 w50 0 5500 Em D 550, 5460 000 2000, 5000 000 T 000 700
Froquency (Wiz) Frequency (Wis)
site 03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition PEAK(UNI) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
el (@BuVim) Date: 2021.41-20
1300
1200
100
1009
90|
gl
700
09 G e 54
500
L/
00
300
200
109
00 ED Ca— 90 s, S0 5450, 5460
Frequency (Wiz)
site 03CHILHY
Condition AV6_BE_54 3m HORN 9120D02114_0804 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-50f37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)
WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CH62 5310 - L

2 Vertical Fundamental

Date: 2021-11.21

——
o o

oo o

od wod

v wod ,

| . wd

w i

70.0| qof UT W JTUL L0 [ L [LfrL eeaxuwn)

wd g .

" N Pt 500/ ETW L T

100 Py E——Sse

l s

g g

o "

S oL S e s o i "
e e
oscHiiry s oscuiiy
Condition : PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition PEAK(UNII) 3m HORN 9120002114_0804 VERTICAL
oW 1003 b00ks Vw00 CanKe T sur e RoWAO00ShoRe v Ssc0 otk et
Peak
p——

s

oo

od

v

|

804 o
700
s
500

\

300)
200)
100

00 5030 5050 5070, 5080, 5110, 5130. 5150 5170, 5190, 5210, 5230. 5260, 5270, 5290, 5310, 53+
Frequency (MHz)
site 03CHILHY

Condition AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-60f37



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 484/65 CH62 5310 - R

Vertical Fundamental

Peak

Date: 2021-11.21

e el

T T e |

Condition

220

5250, 5270, 5290, 5310 530, 53%0. 5370, 5390 5410 5430, 5450
Frequency (MHz)

£ 03CHILHY
+PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2021-11.21

1300
1200
1100
1000
904
804
700
s
500

300)

-
) 1

200)
100
220 525, 5270 5290 5310, 590, 5950 5370, 5390, 5410, 5430, 5450
Frequency (MHz)
site 03CHILHY
Condition

AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-70f37



ssamonias. FCC RADIO TEST REPORT

Report

No. : FR101349B

Band 2 5250~5350MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH58 5290MHz - L

Vertical

Fundamental

Avg.

Condition

5050 5070 5090, 5T10. 5130, 5150. 5170, 5190, 5210, 5230 5250. 5270, 5
Frequency (MHz)

03CHIL-HY
AV6_BE_54 3m HORN 9120002114_0804 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

vel (BuVim) Date: 20211119 ) @Buvim) Date:2021.11.49
1300 1300
1200 1200
0| 1100
1000 1000 ;
904 T 509
a0 600
700 00— LT AR —— A PEAK(UNY)
50 609 1 il
S0 ey A 509 st po——
a0 00—
300 309
20| 209
100 109
00 5030, 5050 5070 5090, 50, 5130, 550 570 5100, 5210, 5230 5250 5270 5300 000 Zo00. 5000, 000 5000, G000 7o
Froquency (Wiz) Froquency (Wit)
site 03CHILHY site +03CHILHY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition + PEAK(UNLI) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak
) @Bovim) Date:2021-11.19
1300
1200
1109
100
%00
w00 —
700
600
500 /
40 1 —
300
200
100
00 500,

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-80f37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE8O0 Full CH58 5290MHz - R

2 Vertical Fundamental

1 (dBuVim) Date: 2021.11.19

e N

PEAK_BE 74

B
sohunyidnt” Vi ba s e g

100

220 s2%0. 520, 5290 5310 50, 530 5310, 6390, G410 5430 54p
Frequency (MiHz)
Site £ 03CHIL-HY
Condition PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A dBuvim) Date: 2021-11.19

1300
1200
1109
100

w00 e

700
609

V6 _BE 54|

400
300
200
100

220 525, 5270 5290 5310, 5900 5950 5370, 5390, 540 5430 5t
Frequency (MHz)
03CHIL-HY
Condition AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : C2-9o0f37
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

Band 2 5250~5350MHz

WIFI 802.11ax HESO Partial 996 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE8O Partial 996/67 CH58 5290MHz - L

Vertical Fundamental

Avg.

[ o —
o o
o o
o ol
oo wod ,
- . .
s m
70,0 o UT W fTE L W0 7 T 7 U PEAK(UND)
w al .

g —
00| m.nWW“’"’W
- -
- -l
o | g
BT e S S 70
i e s
e o s p—
Condition :PEAK_BE_74 3m HORN 9120D02114_0804 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D02114_0804 VERTICAL
e s oo oS oot oW s
Peak
- [
o
by
o
o
-
80.0| sas
m
w
a
17

-
s
o

00 5030, 5050 5070 5090 5110, 5130, 5150,
Frequency

site
Condition

5170, 5190 5210, 5230, 5250 6270, 5
oaz)

03CHIIHY
AV6_BE_54 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-10of 37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 996/67 CH58 5290MHz - R

2 Vertical Fundamental

Date: 2021-11.21

X R

809 PEAK_BE 74
700

609

500w

1
RV s S s e

400)
300)
200)
100
20 5250, 5270, 5290 5310 530, 530, 6370, 5390, 5410 5430, ET
Frequency (MHz)
site £ 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120002114_0804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
vel Date: 2021-11.21
1300]
1200]
00|
1000]
90|
800) R ——
700)
609 AVG_BE 54|
500
400)
300]
200)
100
220 5250 5270 529, 5310 500 5360, 5970 5990 5410 5430, A
Frequency (MHz)
site 03CHIIHY
Condition AV6_BE_54 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C2-11 of 37
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH100 5500MHz
2 Vertical Fundamental
g
a0 anc s00)
g
70,0 700 HT mr I iy PEAK(UNI)
60 o o0 -
50.0) ; i 500 T
0 mwww—w»«w"“w
s
Site :03CH11-HY Site :03CH11-HY
Condition PEAK_BE(UNII)_B3 3m HORN 9120002114_0804 VERTICAL Condition  PEAK(UNII) 3m HORN 9120D02114_0804 VERTICAL
oW 1000 000K Vew 00000k Wt RoWAO00Choker v as00 0otk Sur auts
Peak
wd
g I
50,0 /
T T T
Condition /AV6_BE(UNIT)_B3 3m HORN 9120D02114_0804 VERTICAL
W 000 000K VoW 0K oW AT
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-120f 37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

2 Vertical Fundamental

1 (dBuVim) Date: 2021.11.18 1 (dBuVim)

Date: 2021-11.18

1300
1200
o
100

90.f /MWWNW 90.f

80 80

704 f PEAK_BEUM. 83, oo U e PEAKUND)
snu»j/l‘ 609 G 5,
50 y 504 v e

T e o i

400 400 o

309 300

20 20

100 100

505 570, w710, 720 5730, 740 5750, 5760, 5765 000 2000 3000, 000, 000 G000 7o
Frequency (WHa) Frequency (WHe)

Site $03CHIL-HY Site $03CHILHY
Condition PEAK_BE(UNIT)_83 3m HORN 9120D02114_0804 VERTICAL Condition +PEAK(UNIT) 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868 Page Number 1 C2-130f 37
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH100 5500MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

A (@Buvim) Date: 2021-11.18 ) Buvim) Date: 2021-11.18
1300 1300
1200 1200
100 110
100 ey 1000
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600 600
700 00—t I PRl = PEAK(UN
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50 B ET—T EIC Tm0 500 510 000 Zo00. 5000, 000 5000, G000 7o
Frequency (Mie) Freauency (WHe)
site +03CHILHY site +03CHILHY
Condition PEAK_BE(UNII)_B3 3m HORN 9120002114_0804 VERTICAL Condition + PEAK(UNLI) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A @Bovim) Date:2021-11.18
1300
1200
1109
100
%00 —
w00
700
600
500
T -
300
200
100
350 B S0 e, S san sam. 55005610
Frequency (Wiz)
03CHILHY
Condition AV6_BE(UNIT)_B3 3m HORN 9120002114_0804 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-140f37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH140 5700MHz

2 Vertical Fundamental

1 gBuvim) oate 20211118 . oate 20211118
1300 1300
1200 1200
tog g
100 100
e
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w00 s0q
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Freauoncy () Frequencs ()
Site 2 03CHI1-HY Site 2 03CHI1-HY
Condition PEAK_BE(UNIT)_B3 3m HORN 9120D02114_0804 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868 Page Number 1 C2-150f 37
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz - L
2 Vertical Fundamental

o
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g
L 700 HT mr I PEAK(UN
L e e e bl 509 e Kt
400 A00] g
s

Site :03CH11-HY Site :03CH11-HY

Condition PEAK_BE(UNII)_B3 3m HORN 9120002114_0804 VERTICAL Condition  PEAK(UNII) 3m HORN 9120D02114_0804 VERTICAL

oo Voo boes S oo ot oW e o0 s
Peak

wod
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50 —/ S

Anu‘———/’/ T———

Condition /AV6_BE(UNIT)_B3 3m HORN 9120D02114_0804 VERTICAL

SRR
Avg. Left blank

TEL : 886-3-327-0868

Page Number : C2-16 of 37
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz - R
2 Vertical Fundamental

A (dBuVim) Date: 2021.11.18

900 o aas I

w0d

g \ el e o
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sa il RCTI | . H

100

'SA50 5480, 5500 5520 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700 5720 5740, 5765
Site £ 03CHIL-HY

Condition PEAK_BE(UNIT)_83 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number 1 C2-17 of 37
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH134 5670MHz - L

2 Vertical Fundamental
g
100.0/ 100.0/ 1
900 P 900
209 ) 209
L ) | 700 HT I B e | | PEAK(UNI.
s0.0) - e s0.0) A
' T Do I T e
m
S S S S S S S e R e e e T e S
Site +03CHI1-HY Site +03CHI1-HY
Condition PEAK_BE(UNII)_B3 3m HORN 9120002114_0804 VERTICAL Condition  PEAK(UNII) 3m HORN 9120D02114_0804 VERTICAL
oW 1000 000K Vew 00000k Wt RoWAO00Choker v as00 0otk Sur auts
Peak
wd
g
)
wg
.
40.0/ =
Condition /AV6_BE(UNIT)_B3 3m HORN 9120D02114_0804 VERTICAL
W 000 000K VoW 0K oW AT
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-180f37



ssamonias. FCC RADIO TEST REPORT Report No. : FR101349B

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH134 5670MHz - R

2 Vertical Fundamental
900) e,
(
/
Ry \

Site $03CHIL-HY
Condition PEAK_BE(UNIT)_83 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C2-19of 37
FAX : 886-3-327-0855
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 242/61 CH100 5500MHz - L
2 Vertical Fundamental
o
e

g
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509 umuNWﬁ 509 e L S
400 400 - s
s

Site :03CH11-HY Site :03CH11-HY

Condition PEAK_BE(UNII)_B3 3m HORN 9120002114_0804 VERTICAL Condition  PEAK(UNII) 3m HORN 9120D02114_0804 VERTICAL

oo Voo boes S oo ot oW e o0 s
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i
TSR
Condition /AV6_BE(UNIT)_B3 3m HORN 9120D02114_0804 VERTICAL
SRR
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-20o0f 37
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 242/61 CH140 5700MHz - R

2 Vertical Fundamental

1 (dBuVim) Date: 2021.11.20 1 (dBuVim)

Date: 2021-11.20
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Condition PEAK_BE(UNIT)_B3 3m HORN 9120D02114_0804 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg. Left blank Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-210f37
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Band 3 5470~5725MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)
WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CH102 5510MHz - L

2 Vertical Fundamental

Date: 2021-11.21 1 gV
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Condition +PEAK_BE(UNIT)_B3 3m HORN 9120002114_0804 VERTICAL Condition PEAK(UNLL) 3m HORN 9120002114_0804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition AV6_BE(UNIT)_B3 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW-0010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-220f37
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Report No. : FR101349B

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 484/65 CH102 5510MHz - R
2 Vertical Fundamental
o F”M"“\
Cvition - PEAK BHLUNID) 83 31 HORN 912000214 0804 VERTICAL
Peak Left blank
TEL : 886-3-327-0868 Page Number 1 C2-230f37

FAX : 886-3-327-0855
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 484/65 CH134 5670MHz - L

) (@Buvim) Date: 2021-11.21 ) (@Buv: Date:2021-11.21
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Froquency (WHz) Frequency (M)
+03CHILHY site 03CHILHY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120002114_0804 VERTICAL Condition PEAK(UNLL) 3m HORN 9120002114_0804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition AV6_BE(UNIT)_B3 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 484/65 CH134 5670MHz - R
2 Vertical Fundamental
P —

400]

590 620, 5640, 5660,

S0 5100 720, 7dd. 5765
Frequency (Miz)
site +03CHILHY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:A

Peak Left blank

TEL : 886-3-327-0868

Page Number 1 C2-250f37
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR101349B

Band 3 5470~5725MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH106 5530MHz - L
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH106 5530MHz - R

2 Vertical Fundamental

A (dBuVim) Date: 2021.11.19
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Site £ 03CHIL-HY

Condition PEAK_BE(UNIT)_83 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-27 of 37
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH122 5610MHz - L

2 Vertical Fundamental

1 (dBuVim)

Date: 2021.11.19 ) @Bvim) Date:2021.11.49
1300 1300

1200 1200

o o

100 1000

509 M 509

e ot

600 600

700 00—t I e H PEAK(UN
609 609

S 54

500 5 P, e LIV 50 P ——A L s
sl oo S g

309 309

209 209

109 109

50 5360, 5400, 5420, 5440, 5460, 5480, 5600, 5520, 5540 5660, 5560, 5500, 5620, 5640, 5560, 5680, 57 000 Zo00. 5000, 000 5000, G000 7o
Frequency (WHe) Frequency (Mie)

site +03CHILHY site +03CHILHY
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz - R
2 Vertical Fundamental
'ZZZMWJM,\
o LV . \
Site :03CH11-HY
Condition PEAK_BE(UNII)_B3 3m HORN 9120002114_0804 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-29o0f 37
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Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)
WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH114 5570MHz - L

2 Vertical Fundamental

1 (dBuVim)

g

90.0 - WMW 90.0f

g

L 700 HT mr e PEAK(UN
b e
500, Kot 500 WWMMWM—«»WW

400, 400] WWMM,AMM‘*’“

m

Site :03CH11-HY Site :03CH11-HY
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Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-30o0f 37
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH114 5570MHz - R
2 Vertical Fundamental
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Site $03CHIL-HY
Condition PEAK_BE(UNIT)_83 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number 1 C2-310f37
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR101349B

Band 3 5470~5725MHz
WIFI 802.11ax HESO Partial 996 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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802.11ax HE8O Partial 996/67 CH106 5530MHz - L
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Condition /AV6_BE(UNIT)_B3 3m HORN 9120D02114_0804 VERTICAL

Left blank

TEL : 886-3-327-0868
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 996/67 CH106 5530MHz - R

2 Vertical Fundamental
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Site $03CHIL-HY
Condition PEAK_BE(UNIT)_83 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR101349B

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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Vertical

Fundamental

Peak

1 (dBuVim)

Date: 2021-41.21

1300
1200
1109
100
509
600

600

R f W

400
309
209
109

350 5380, 5400, 5420, 5440, 5460. 5480, 5500, 5520, 5540, 5560, 5580, 5500, 5620, 5640, 5560, 5680.57¢

Site £ 03CHIL-HY

Frequency (MiHz)
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HES8O Partial 996/67 CH122 5610MHz - R
2 Vertical Fundamental
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o DI oo

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR101349B

Band 3 5470~5725MHz
WIFI 802.11ax HE160 Partial 1992 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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802.11ax HE160 Partial 1992/68 CH114 5570MHz - L
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Condition PEAK_BE(UNII)_B3 3m HORN 9120002114_0804 VERTICAL Condition + PEAK(UNLI) 3m HORN 9120002114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) @Bovim) Date:2021-11-21
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1200
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100
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Left blank
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FAX : 886-3-327-0855
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE160 Partial 1992/68 CH114 5570MHz - R
2 Vertical Fundamental
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Site $03CHIL-HY
Condition PEAK_BE(UNIT)_83 3m HORN 9120D02114_0804 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
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Appendix D. Duty Cycle Plots

Antenna Band Duty Cycle (%) | T(us) 1/T(kHz) |[VBW Setting
1 802.11a 99.00 - - 10Hz
5GHz 802.11ax HE20 Full RU 98.90 - - 10Hz

5GHz 802.11ax HE20 242 RU 99.36 - - 10Hz

5GHz 802.11ax HE40 Full RU 98.41 - - 10Hz

5GHz 802.11ax HE40 484 RU 98.21 - - 10Hz

5GHz 802.11ax HES80 Full RU 98.64 - - 10Hz
5GHz 802.11ax HE80 996 RU 98.17 - - 10Hz

5GHz 802.11ax HE160 Full RU 98.43 - - 10Hz

RPlRr|lRPr|Rr|Rr|RP|R,|R

5GHz 802.11ax HE160 1992 RU 98.39 - - 10Hz

802.11a |

BN Keyioht Spectnen Anabyzr - Swept Sh
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L ;
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,.h,‘-_Tw-.m.,.,.-‘, A = pe ——

‘Center 5.180000000 GHz P ‘Center 5.180000000 GHz
#VBW 2.0 MHz #VBW 2.0 MHz Sweep 10.00 ms (1001 pts)|

v o
5385 ms|(A)___-1.004dB X |

1.155ms| 95,057 dBuV 310,
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55 € 5uffix not allowed STATUS €3 Align Now, Al required 55 € 5uffix not allowed STATUS €3 Align Now, Al required

TEL : 886-3-327-0868 Page Number : D1 of D4
FAX : 886-3-327-0855
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802.11ax HE40 Full RU
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JMSE € Suffix not allowed STATUS ) Align Now, All required

802.11ax HE160 Full RU

802.11ax HE160 1992 RU

BN ey siht Spectrm Anabyzr - Swept SA

h
#hvg Type: RMS
Avg|Hold: 11

T G
Marker 3 A 2.23000 ms
= Trig: Free Run

st
IFGain:Low Atten: 10 dB

AMkr3 2.23

Ref 106.99 dBpV 1.260 d

‘ 304

b P o AL Al A AT e e B gt

‘Center 5.250000000 GHz Span 0 Hz,

Sweep 5.000 ms (1001 pts)

All Markers O

STATLS €3 Align Now, Al required

#VBW 8.0 MHz

1[=& & sutfix not allowed

BN Keysioht Spectrum Analyzer - Swept 54

h
#hvg Type: RMS
AvglHola: 11

o - G
Marker 3 A 2.17000 ms

st - Trig: Free Run

IFGainLow Amen: 10 dB

AMKkr3 2.170 m

d

Ref 106.99 dBpV -0.12

b R A bt

‘Center 5.250000000 GHz Span 0 Hz,

Sweep 5.000 ms (1001 pts)

All Markers O

#VBW 8.0 MHz

455 63 Suffix not allowed STATLS €3 Align Now, Al required

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR101349B

Antenna Band Duty Cycle (%) | T(us) 1/T(kHz) |[VBW Setting
2 802.11a 99.00 - - 10Hz
5GHz 802.11ax HE20 Full RU 99.45 - - 10Hz
5GHz 802.11ax HE20 242 RU 99.36 - - 10Hz
5GHz 802.11ax HE40 Full RU 98.63 - - 10Hz
5GHz 802.11ax HE40 484 RU 98.21 - - 10Hz
5GHz 802.11ax HES8O Full RU 98.64 - - 10Hz
5GHz 802.11ax HE80 996 RU 98.17 - - 10Hz
5GHz 802.11ax HE160 Full RU 98.43 - - 10Hz
5GHz 802.11ax HE160 1992 RU 98.39 - - 10Hz

NINININININININ

802.11a

BN Keyioht Spectnen Anabyzr - Swept Sh
[

g F ENSE 1 A6

Marker 3 A 1.99500 ms § #Avg Type: RMS
PR T o Trig: Free Run AvglHold: 11
IFGain:Low Atten: 10 dB

Ref 106.99 dByV
3>

e

‘Center 5.500000000 GHz

#VBW 8.0 MHz Sweep 5.000 ms (1001 pts)|

1.975 ms | (A) 1.238 dB.
5| 94,627 dBuV

|l 0.390 dB.

94,527 dBuV

55 € 5uffix not allowed

802.11ax HE20 Full RU

B Ferioht Spectrem Amalyze - Swept Sh
AL

802.11ax HE20 242 RU

1 -w,ms,ma et Swept Sh

Marker 3 A 5.44500 ms ENSE I A AIGH

Mark-r 3A 4 69000 ms #Avg Type: RMS
PNQ: Fast -~ Trig: Free Run AvglHeld: 111
IFGain:Low Amen: 10 dB

A
PN T o Trig: Free Run AvglHold: 11
IFGain:Low Atten: 10 dB

Ref 106.99 dBpV
Ref 106.99 dBpV
304

¢ s T SN s P VPN SR AR P SR TN SRy Py

‘Center 5.320000000 GHz

‘Center 5.180000000 GHz

#VBW 8.0 MHz Sweep 15.00 ms (1001 pts)|
Res BW & MHz #VBW 8.0 MHz

MR K FUNCTION | FUNCTION WIDTH
1 IE-]_
Pl F (10t 3100us| 00851dBuV| |
ey a4 1T t[A)  4680ms[(A) _ -0.168dB[ |
(A F [1/¢t] 3100uws| 00651dBuV] |

55 € 5uffix not allowed STATUS €3 Align Now, Al required

TEL : 886-3-327-0868 Page Number : D3 of D4
FAX : 886-3-327-0855



samranas. FCC RADIO TEST REPORT

Report No. : FR101349B

802.11ax HE40 Full RU

802.11ax HE40 484 RU

B eyt Spectrum Analyzer - Swept S5
e y:
Marker 3 A 4.82900 ms ) #Avg Type: RMS
PNO: Fast —+— Trig: Free Run Avg|Hold: 11
IFGain:Low Atten: 10 dB

‘Center 5.310000000 G| Span 0 Hz|
#VBW 8.0 MHz Sweep 11.00 ms (1001 pts)|

4763ms|(A) 0964 dB
1.066 ms|

4829 ms (&)

1.086 ms|

55 € Suffix not allowed STATLS € Align Now, Al required

Marker 3 A 3.35000 ms i
PNO: Fast —— 119 Free Run
IFGain:Low Atten: 10 dB

'y
#Avg Type: RMS
AvglHold: 11

Ref 106.99 dBpV

.r%»yanw#—».m# "

‘Center 5.190000000 GHz

Res BW & MHz #VBW 8.0 MHz

1 FFIEREY

AMKr3 3.3
0.9

Span 0 Hz
Sweep 10.00 ms {1001 pts)

% Fi FUNCTIOH WIDTH FUNCTION -
Pl F (11t ojoo0us| ®5676dBWv [ [ |
eyaal1t[a)  33s0ms[A) o0ee3e8[ [ [ |
[AF (10t  oo0us| ®5676dBwv| [ [ |
g - o ]

802.11ax HES8O Full RU

802.11ax HE80 996 RU

B eyt Spectrum Analyzer - Swept SA
P .
Marker 3 A 2.56900 ms . #Avg Type: RMS
PNO: fast —r— Trig: Free Run AvglHold: 11
IFGain:Low Atten: 10 dB

AMKr3 2.569 msjiisi}
0.6

Ref 106.99 dBpV

.,,vm,wm«.wxin.—.,.“ i) kel Al S

‘Center 5.210000000 GHz Span 0 Hz|
#VBW 8.0 MHz Sweep 7.000 ms (1001 pts)

2634 ms | (A)

1.253 ms|

2.669 ms (AL

1253ms| 87818 dBuV

B Ferioht Spectram Amalyze - Swept S5
AL

Marker 3 A 1.64000 ms i
PNO: Fast —— 1rig: Free Run
IFGain:Low Atten: 10 dB

A
#Avg Type: RMS
AvglHold: 11

Ref 106.99 dBpV

e L et

‘Center 5.210000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

Span 0 Hz|
Sweep 5.000 ms (1001 pts)

1.610 ms|(A)

790,0 us|

1,640 ms (A1

7900us| 81110 dBuV

802.11ax HE160 Full RU

802.11ax HE160 1992 RU

B ersioht Spectrm Amalyze - Swept S5

b -
Marker 3 A 2.23000 ms

&
#Avg Type: RMS
PNO: Fast —+— T1rig: Free Run Avg|Hold: 111
IFGain:Low Atten: 10 dB

Ref 106.99 dBpV

A4
TR R [T Tt PR TOER PPN | ATV JEYY SRS oor i

‘Center 5.250000000 GHz Span 0 Hz|
#VBW 8.0 MHz Sweep 5.000 ms (1001 pts)|

195 ms | (A)
290.0 |
2.230 ms (A1
290.0 s |

1
87.205 dBuV

IR ersioht Spectrem Amatyzer - Swapt S5

xi -
Marker 3 A 2.17000 ms i
PNO: Fast —— 1rig: Free Run
IFGain:Low Atten: 10 dB

A
#Avg Type: RMS
AvglHold: 11

Ref 106.99 dBpV

3 304

e e e B B e T

‘Center 5.250000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

2135 ms (A) 1.385 dB.
336.0 us| 86.273 dBUV
2170 ms (A) 0121dB
3360 us| 86.273 dBLV

TEL : 886-3-327-0868
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